
Proven Track Record 
in the Middle East



1

Founded in 1944, Parsons is an engineering, construction, technical, 
and management services firm. For more than 65 years, we have been 
combining forward-thinking and cutting-edge technology to improve 
the way people connect with the world. Our success has been in 
striking the balance between big ideas and the technical ability to bring 
them to life. Thanks to Parsons’ global network of resources, we have 
the power to combine technology with unparalleled quality and control. 
We combine this ability with our unwavering commitment to safety to 
accomplish projects of any scale, under any conditions.

Our history of working in the Middle East dates back to 1953. This 
[...]
(Free Zone) Industrial Park establishing KAEC as an 
Africa and Middle East Export Center distribution hub for 

multinational corporations, and branding the industrial 
city as Plastics Valley through synergy with existing 
petro-chemical industries throughout Saudi Arabia, 
thereby providing a base for economic diversification and 
global competition in the manufacturing of downstream 
petro-chemical by-products

•	 Cargo Airport: Site assessment for development of a     
24-million-m2 cargo airport providing a key component 
to an intermodal transportation network

•	 Educational Zone: Research and development, university 
and medical center (teaching hospital) complex

•	 Financial Center: Financial Island with 500,000 m2 of 
mixed-use office/retail, hotel, and convention center 
space.

•	 Resort yacht clubs with spa, boutique hotels, marina, 
and leisure facilities; various parks and open spaces; 
international standard, signature, 18-hole golf courses; 
executive and resort villas ranging from 700 m2 to 3,700 
m2; timeshares, resorts, and timeshare hotels with 
associated resort villas and beaches

•	 Residential: Villas, townhouses, apartments, lofts, and 
condominiums 

Client:  
Abu Dhabi Municipality

Services Provided:  
Design and Construction Supervision

Parsons has been in charge of the TRIP since its inception 
in the late 1970s when the firm’s transportation planners 
and traffic engineers developed a staged program of 
improvements to accommodate increasing traffic flow 
due to existing and projected urban development.  

TRIP involves the planning, design, and construction 
of an entire urban roadway network in the City of Abu 
Dhabi. As Program Manager, Parsons is responsible for 
all TRIP design and construction supervision activities, 
including the administration of more than 100 separate 
construction contracts (since inception), which typically 
include water, wastewater, stormwater, electrical and 
telephone relocations, and roads and bridges. 

Parsons prepares all cost estimates, specifications, 
and design for roadways, surface drainage, sewerage, 
bridges, and all traffic-related disciplines including 
lighting, striping, signs, signals, and closed-circuit 
television (CCTV), and coordinates utility relocations. 
Post-design responsibilities include advertisement 
preparation, prequalifying contractors, preconstruction 
conferences, reviews of contractor methods and 
schedules, construction management, supervision 
and inspection, approval of invoices, preparation of 
progress reports, and guidance on problem solving and 
administration of change orders and claims.

Parsons’ engineers pioneered the use of slurry-wall 
bridge foundations in the Middle East on the design of 
early stages of TRIP. Subsequent stages have required 
special designs in response to difficult ground conditions.  
These include the use of pontoon anchorages on two 
interchanges to overcome high groundwater. Other 
contracts involve the widening of existing roads and the 
improvement of intersections, including the installation 
of a computerized traffic signal system. The Intelligent 
Transportation System (ITS) design includes a fiber-optic 
backbone network for the municipality, CCTV coverage 
of all major traffic areas, automatic detection of vehicles 
violating speed limits and traffic controls, security and 
surveillance of sensitive areas, and a separate special-
use control center.

Each project differs in scope and details, but the primary 
objective of all TRIP projects is to provide a roadway 
network that will safety, efficiently, and economically serve 
the local and regional transportation needs of Abu Dhabi.

  



26

Water  
and Wastewater
When the challenge is water,
the choice is Parsons.

When the issue is wastewater, 
the solution is Parsons.

27

WATER AND WASTEWATER

Al Khor Sewerage Extension  
to Al Khor Sewage Treatment Works 
Qatar

Client: 
Public Works Authority (ASHGHAL)

Services Provided: 
Construction Supervision

The city of Al Khor in the north of the State of Qatar 
has experienced dynamic growth and development, 
and the construction of a new sewage treatment works 
is essential for an adequate treatment capacity of                          
4,860 m³/day in line with the projected growth.

The existing sewage treatment plant (STP) was 
decommissioned after the new STP achieved full 
functionality. The new STP provides services for irrigation, 
household use, and community consumption. It is a 
flagship and model project for Qatar. 

Industrial Area Sewerage Phase 2 
Doha, Qatar

Southeastern Qatar has experienced tremendous 
business and population growth, thus prompting 
ASHGHAL to respond to the growing needs of its 
constituents. A new industrial sewerage network has been 
constructed to meet this growing demand. The network 
is now functional and serves the industrial community. 
Parsons provided construction supervision services for 
the project.

Doha and Rayyan  
Sewerage Pumping Station, Qatar 

The existing pumping station was demolished and 
replaced with a new pumping station to achieve an ultimate 
flow capacity of 4,750 L/s. Parsons provided high-level 
supervision ranging from laying the trunk sewer pipeline 
to the construction of new twin ductile iron rising mains.

South Cobb Tunnel Influent Pump Station, USA



28 29

A’Seeb Sewer Network, Oman

Client: 
Haya Water (Oman Wastewater Services Company, SAOC)

Services Provided: 
Construction Supervision

Parsons has been engaged as engineering and 
supervision consultant for the Project, which includes 
the installation of a first sewer network in A’Seeb Willayat 
of Muscat City, Oman, covering an area of 490 km² 
and including 28,000 house connections. In addition, 
the project includes the construction of a new 81-mld 
Sewage Treatment Plant and the construction of 22 km 
of main collector sewer by micro-tunnelling.

Construction of Trunk Sewer and 
Associated Treated Effluent System 
for Al Wathba Wastewater Treatment 
Plant (WWTP), UAE

To meet the sewage treatment requirements associated 
with the very rapid expansion of Abu Dhabi, two new 
major WWTPs were planned by Abu Dhabi Sewerage 
Services Company (ADSSC) at Al Wathba. Under this 
project, twin sewer mains of 1,600-mm diameter by    
14.5 km long were constructed to divert the sewage 
from Mafraq to the new WWTPs. An emergency overflow 
system comprising a 2,400-mm-diameter pipeline of 
approximately 14 km length has been constructed. A 
treated sewage effluent (TSE) network has been installed 
to reuse the TSE produced at the two treatment works. 
This TSE network consists of approximately 95 km of 
pipelines with diameters varying from 500 to 2,000 mm 
and all associated ancillary works. 

Construction of Trunk Sewer and 
Associated Treated Effluent System 
for Al Saad Wastewater Treatment 
Plant, UAE

This ADSSC Al Ain project incorporates the provision of 
interceptor sewers of size varying from 400 to 1,600 mm 
implemented to redirect the generated sewage to the 
new WWTW at Al Saad. The total length of the sewers 
is approximately 36 km. A treated sewage effluent (TSE) 
pumping station with a capacity of 200 L/s and an HDPE 
force main measuring 1,200 mm in diameter by 20 km long 
have also been constructed to divert the TSE from the Al 
Saad WWTP to the TSE reservoir located at Al Maqam, 
together with all ancillary works. Estimated construction 
value of the project is AED650 million.

Parsons provided comprehensive design and construction 
supervision services using a value-added approach 
to ensure the completion of this fast-track project as 
per specified standards, on time and within budget. 
Implementation of this major project will ensure a 
continued high standard of service and enhance ADSSC 
contributions to Greater Abu Dhabi sustainability through 
water conservation and reuse.

WATER AND WASTEWATER

Client:  
Sewerage Projects Committee,  
Abu Dhabi Municipality 
 
Services Provided:

•	 Conceptual and feasibility studies
•	 	Preliminary and detailed design
•	 	Tender document preparation and evaluation 
•	 	Construction management and supervision
•	 	Startup and training
•	 	Odor control

To increase the efficiency of the original Phase I, Parsons 
undertook urgent work to improve the treatment capacity 
by preparing designs for converting two existing effluent 
storage tanks into sequencing batch reactor units (SBR).  
These units treated either raw sewage or primary settled 
effluent in two basins up to a capacity of 40,000 m³/day 
to a satisfactory standard for controlled-use irrigation.  
This work was completed in 1993. 

Parsons was retained to plan and design the Phase II 
extension and supervise construction and commissioning 
of the extended facility.

The extension project was designed to increase the 
existing Mafraq Sewage Treatment Works from 104,000 to 
260,000 m³/day. The Phase II work designed by Parsons 
comprises headworks, primary clarifiers, an activated 
biological sludge digestion system (extended aeration), 
secondary clarification, effluent storage, chlorination, sand 
filtration, anaerobic sludge digestion, and modifications 
to the drying beds. The facilities include primary 
sedimentation, activated sludge biological treatment, final 
settling, effluent filtration, chlorination, storage, anaerobic 
sludge digestion, sludge drying, and effluent reuse for 
landscape irrigation.

The treated effluent, which is close to drinking standards, 
is reused all over Abu Dhabi as part of the irrigation 
and greening program. A fully equipped laboratory 
continously monitors the effluent quality to ensure that 
the final products are environmentally safe. The effluent 
is treated to 5 mg/L total suspended solids and 5 mg/L 
biological oxygen demand and is disinfected with chlorine 
prior to discharge.

The main irrigation pumping station at Mafraq is the 
largest pumping station in the UAE; it controls the 
delivery of treated effluent to the mainland treated effluent 
distribution network.

Mafraq Wastewater Treatment Works, UAE



“[Parsons] performed superlatively.  
Since the project’s re-scoping, 
we achieved a dramatic increase 
in production… This and 
subsequent accomplishments 
were feats requiring an inordinate 
amount of coordination …between 
disparate partners scattered from 
the village level up to the US 
Ambassador’s office and that of 
the Minister of Municipalities and 
Public Works.”

—Mark Oviatt, Senior USAID Advisor

South Cross WWTP, USA 

Santa Clara Water, USA30 31

Egaila Pump Station, Kuwait

Client:
Kuwait Ministry of Public Works

Services Provided:

•	 Preliminary design
•	 Final design
•	 Construction supervision
•	 Preparation of tender documents 
•	 Tender evaluation

The Ministry of Public Works commissioned Parsons  
in asssociation with Gulf Consult to carry out the study, 
design, and preparation of tender documents for the  
sewage pumping station in the Egaila district. Because  
a deep tunnel was needed to convey the sewage flows 
from the coastal catchment area, two separate stages 
were necessary to pump the tunnel flows. The first 
stage is rated for an ultimate peak flow of 4,000 L/s. The 
pumping is configured to draw the sewage discharged 
from the tunnel and receive the upperflows via a spiral 
drop structure. 

The sewage is screened, degritted, and lifted into the 
wetwell of the transfer pump station just below ground level. 
The flow from the collection channel discharges into the 
second stage transfer pump facility and is pumped directly 
to the inlet of the Riqqa WWTW. Implementation of this 
major project ensures a continued high standard of service 
and will enhance ADSSC’s contributions to Greater Abu 
Dhabi sustainability through water conservation and reuse.

WATER AND WASTEWATER

Client: 
USAID / Bechtel (Prime)

Services Provided: 
A/E design, Project Management, Planning, Integration

Parsons provided A/E and construction surveillance 
services to rebuild the water and wastewater systems as 
part of the infrastructure reconstruction of Iraq. Projects 
included replacement of numerous irrigation pumps and 
related equipment to enhance the irrigation of 2.5 million 
hectares of land in Iraq. We implemented a Rural Water 
Project in 16 of the 18 Governorates to design and build 
71 new rural water supply and treatment facilities and 
268 treated water distribution points serving an estimated 
530,000 people in more than 400 villages.

•	 Biological nutrient removal
•	 Combined sewer overflows 
•	 Conventional and advanced wastewater treatment
•	 Desalination and membrane treatment
•	 Economic analysis
•	 Environment documentation
•	 Groundwater collection, treatment, monitoring and 

remediation
•	 Hydraulic and water system modeling
•	 Membrane bioreactors
•	 Permitting
•	 Reservoirs and dams
•	 Residuals/biosolids management
•	 Sanitary sewer overflows
•	 Source water assessments
•	 Surface water treatment process analysis and design
•	 Tunnels, river and lake intakes, and outfalls
•	 Ultraviolet disinfection
•	 Wastewater collection systems
•	 Water quality modeling in distribution systems
•	 Water reclamation
•	 Water reuse
•	 Water transmission and distribution pipelines, storage, 

and pumping

Infrastructure Reconstruction 
Program, Phase 2, Iraq

Parsons’ Water and Wastewater Capabilities



3332

Education, Housing, 
and Public Buildings

Our facilities serve as industry models because we 
help our professionals stay abreast of our customers’ 
requirements. Through Parsons’ internal websites, our 
employees are able to “attend” more than 400 Parsons 
University classes that focus on best practices and 
technological advances. The expertise and experience of 
our staff reflect our inside-out approach to engineering, 
and we are proud that our standards are recognized by 
our award-winning facilities. In addition to facility condition 
assessments, master planning, design, and construction 
services, we bring our professional excellence and 
experience to help our clients achieve their goals easily, 
meet their requirements, and save time and money.
Parsons knows the most effective processes that 
balance the budgetary, technical, and aesthetic concerns 
associated with the design and construction of LEED-
certified buildings.

EDUCATION, HOUSING, AND PUBLIC BUILDINGS

Zayed University and Sorbonne University, UAE

Client:  
Mubadala Development Company

Services Provided:  
Program Management

Through a public-private partnership initiative, Mubadala is constructing two institutions of higher learning in Abu 
Dhabi: Paris-Sorbonne University Abu Dhabi and Zayed University. In 2008, Mubadala hired Parsons to provide 
project management services for both greenfield campuses. Parsons is responsible for supplying the appropriate 
resources, systems, and procedures to effectively deliver these design-build projects in a timely manner within the 
approved budget. 

Phase One of Sorbonne University was completed in September 2009 and comprises five buildings, including a 
technical services facility, lecture wing, administrative, dining hall, library, and external works and support structures. 
Phase Two was completed in July 2010 alongside the fully functional Phase One, adding 500 rooms of dormitory 
space, an additional lecture wing, a new production quality theater, multipurpose sports hall, a 3-story, partially 
underground parking structure, an iconic domed structure, and various themed landscaped gardens. Because 
Paris-Sorbonne University is the first facility to be occupied on Al Reem Island, its construction involved a number 
of issues: ensuring safety for students and staff, controlling traffic around the site, and providing utilities for its 
operation. All issues were solved to the client’s satisfaction, and the University now serves more than 450 students.



34 35

Client: 
Schlumberger

Services Provided: 
Program Management

Parsons managed the construction of a 3-story complex 